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NFRC Product Certification Authorization Report Eﬁ

Nional Fenestrason
Raing Counci®
Manufacturer:  Lawson Industries Product Series: 9200 Sliding Glass Door Simulation Lab:  SFTL Initial Cert. Date:  06/20/2007
Street: 8501 NW 90th Street Product Type: DDSG Sim. Report #:  9062-2 Re-Certification Date: 08/29/2016
City/State/Zip:  Medley, FL 33166 Air Leakage: Sim. Report Date:  07/15/2016 Revised Date:  12/13/2017
VR (Standard Screen):
Print Date: 08/09/2018 VR (Enhanced Screen): Test Date:  07/27/2016 Expiration Date: 07/27/2021

CPD Number: LAW-A-9 IA: American Architectural Manufacturers Association

00005-00001 3/16 Bronze-090 PVB -3/16 Clear AL/AS 1 N N BR 101 050 047 15
00005-00002 3/16 Clear-090 PVB-3/16 Clear AL/AS 1 N N CL 1.01 0.62 071 15
00005-00003 ' 3/16 Gray-090 PVB-3/16 Clear AL/AS 1 N N Gy 1.01 0.48 040 15
00005-00004 3/16 Clear-090 Gray PVB-3/16 Clear AL/AS 1 N N GY 1.01 039 0.09 15
00005-00005 3/16 Clear-090 Bronze PVB-3/16 Clear AL/AS 1 N N Bz 101 036 0.12 15
00005-00006 3/16 Clear-090 Green PVB-3/16 Clear  AL/AS 1 N N GR 1.01 049 036 15
00006-00001 3/16 Clear-090 PVB-3/16 Clear i89 AL/AS 1 0.149(2) N N CL 073 055 0.70 10
00006-00002 3/16 Bronze-090 PVB-3/16 Clear i89 AL/AS 1 0.149(2) N N Bz 0.73 042 046 10
00006-00003 3/16 Gray-090 PVB-3/16 Clear i89 AL/AS 1 0.149(2) N N GY 0.73 040 039 10
00007-00001 3/16 LoE 366-090 SGP - 3/16 Clear AL/AS 1 N N CL 1.02 030 049 15
00007-00002 3/16 LoE 366 - 090 PVB - 3/16 Clear AL/AS 1 N N CL 1.02 0.30 050 15
00008-00001 3/16 LoE 340 - 090 PVB - 3/16 Clear AL/AS 1 N N CL 101 025 031 15
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Baseline Information

Test Lab Test Date Test Size Tested U-Value Standard U-Value Test Report
Number
TFTL 07/27/2016 2000 mm x 2000 mm 0.898 0.795 9019
Comments:

I hereby certify that all requirements for NFRC Certification Authorization have been met and that the above information is true and correct, to the best of my knowledge.

Authorized IA
Signature:
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